
Reaction at the injection site. Increased levels of red blood cells and haemoglobin in the blood.
Headache. Feeling sick. Mood changes, including depression, nervousness, anxiety or irritability .
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SUSTANON 250 250 MG / ML SOLUTION FOR INJECTION - Patient info

Sustanon 250 is a clear pale yellow solution for injection containing the active ingredient testosterone in
4 (250 mg/ml) separate forms. The active substances of Sustanon 250 (see section 6 "What Sustanon
250 contains" are turned into testosterone by your body. Testosterone is a natural male hormone known
as an androgen.



Sustanon 1ml Ampoule (250mg/ml Injection X 1) - SpeedRx

R 1,043. 55 Sustanon is a medication available in 1ml ampoules, with each ampoule containing 250mg/
ml of the active ingredients. It is an injectable testosterone preparation commonly used in hormone
replacement therapy (HRT) for individuals with low testosterone levels.



PDF Package Leaflet: Information for the patient - medicines

Sustanon 250 is a clear pale yellow solution for injection containing the active ingredient testosterone in
4 (250 mg/ml) separate forms. The active substances of Sustanon 250 (see section 6 "What Sustanon
250 contains" are turned into testosterone by your body. Testosterone is a natural male hormone known
as an androgen.
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Sustanon 250 is a clear pale yellow solution for injection containing the active ingredient testosterone in
4 (250 mg/ml) separate forms. The active substances of Sustanon 250 (see section 6 "What Sustanon
250 contains") are turned into testosterone by your body. Testosterone is a natural male hormone known
as an androgen.

Sustanon 250 - NPS MedicineWise

CD4-2 (Schedule 4 (CD Anab)) Sustanon 250mg/1ml solution for injection ampoules . Testosterone
decanoate 100 mg per 1 ml, Testosterone isocaproate 60 mg per 1 ml, Testosterone phenylpropionate 60
mg per 1 ml, Testosterone propionate 30 mg per 1 ml. Size 1. Unit ampoule. NHS indicative price £2.
45. Legal category POM (Prescription-only .



Sustanon 250, 250mg/ml solution for injection - medicines

Buy It Now Patient Information leaflet (PIL) 07-06-2018 Summary of Product characteristics (SPC)
07-06-2018 Active ingredient: Testosterone propionate; Testosterone isocaproate; Testosterone
phenylpropionate; Testosterone decanoate Available from: Aspen Pharma Trading Ltd ATC code:
G03BA03 INN (International Name):



Sustanon 250 Cycle: The Ultimate Guide - Inside Bodybuilding

BRAND INFORMATION Brand name Sustanon 250 Active ingredient Testosterone isocaproate;
Testosterone phenylpropionate; Testosterone propionate; Testosterone decanoate Schedule S4 Consumer
medicine information (CMI) leaflet Please read this leaflet carefully before you start using Sustanon
250. Download CMI (PDF) Download Large Text CMI (PDF)

Sustanon 250 injection (testosterone): side effects and dosage - NetDoctor

Sustanon '250' Published by MIMS March 2021 4 active ingredient testosterone in 4 (250 mg/ml)



separate forms. Do not use this medicine if the glass ampoules or vials are broken or damaged or if the
product doesn't look right. Ingredients Sustanon contains several testosterone esters as the active
ingredients. Each 1 mL of Sustanon '250' contains:

Medicinal forms | Testosterone decanoate, isocaproate . - NICE

1. What Sustanon 250 is and what it is used for 2. Before you are given Sustanon 250 3. How you are
given Sustanon 250 4. Possible side effects 5. How to store Sustanon 250 6. Further Information 1. What
Sustanon 250 is and what it is used for 4VTUBOPO ùJT B TPMVUJPO GPS JOKFDUJPO
DPOUBJOJOH UIF BDUJWF JOHSFEJFOU UFTUPTUFSPOF JO ù ùNH NM



Revised SPC: Sustanon (testosterone) 250, 250mg/ml solution for .

Product introduction Sustanon 250 Injection is a combination medicine used in the treatment of male
hypogonadism. It increases the testosterone levels in adult men and helps improve various health
problems including impotence, infertility, low sex drive, tiredness, and depression. Sustanon 250
Injection is given by a doctor or a nurse.



PDF SUSTANON 250 250MG/ML SOLUTION FOR INJECTION - Drugs

Summary of medicine characteristics Table of contents 1 NAME OF THE MEDICINAL PRODUCT 2
QUALITATIVE AND QUANTITATIVE COMPOSITION 3 PHARMACEUTICAL FORM 4
CLINICAL PARTICULARS 4. 1 Therapeutic indications 4. 2 Posology and method of
administrationPosology 4. 3 Contraindications 4. 4 Special warnings and precautions for use



Sustanon 250 Injection - 1mg

Sustanon 250 is a clear pale yellow solution for injection containing the active ingredient testosterone in
4 (250 mg/ml) separate forms. The active substances of Sustanon 250 (see section 6 "What Sustanon
250 contains") are turned into testosterone by your body. Testosterone is a natural male hormone known
as an androgen.
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Sustanon 250 and Trenbolone Cycle. Sustanon 250 and trenbolone are a potent combination, used for
either bulking or cutting purposes. This duo will cause exceptional muscle gains while simultaneously
stimulating rapid fat loss due to high levels of androgens (causing a direct fat-burning effect in adipose
tissue).



Sustanon 250: The Complete Guide for Users - Steroid Cycles

Sustanon 250 For Sale Canada - 300 Mg Sustanon A Week. Buy Sustanon 250 Injection online canada-
Sustanon 250mg Injection for sale canada- Buy Sus 250 canada. Sustanon is for use by boys or men
only. Do not give Sustanon to women, especially if pregnant or breast-feeding. It may give increased
male characteristics to an unborn baby. -> <-



PDF Package Leaflet: Information for the patient Sustanon 250, 250 mg/ml .

Here are all the benefits of Sustanon 250 that you can expect during your cycle: Increased muscle size -
the main reason for using Sustanon 250 is for lean muscle gains. There's no rule as to how much you can
gain, with so many variables involved. But anywhere in the range of 10-20lbs of muscle is achievable.



PDF SUSTANON 250 250MG/ML SOLUTION FOR INJECTION - Drugs

Print SUSTANON 250 250MG/ML SOLUTION FOR INJECTION Active substance (s):
TESTOSTERONE DECANOATE / TESTOSTERONE ISOCAPROATE / TESTOSTERONE
PHENYLPROPIONATE / TESTOSTERONE PROPIONATE PDF options: View fullscreen Download
PDF PDF Transcript Package Leaflet: Information for the patient Sustanon 250, 250 mg/ml, solution for
injection
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Active Ingredient: testosterone propionate, testosterone phenylpropionate, testosterone isocaproate,
testosterone decanoate Company: Aspen See contact details ATC code: G03BA03 About Medicine
Prescription only medicine Healthcare Professionals (SmPC) Patient Leaflet (PIL) This information is
for use by healthcare professionals



Sustanon 250mg/1ml solution for injection | myHealthbox

Sustanon 250 306060100mg1ml - 1ml Injection (Testosterone Enanthate) drug information. Find its
price or cost, dose, when to use, how to use, side effects, adverse effects, substitutes. It is. Sustanon Und
Deca



Sustanon 250, 250mg/ml solution for injection - medicines

What Sustanon 250 is and what it is used for 2. Before you are given Sustanon 250 . ingredient
testosterone in 4 (250 mg/ml) separate forms. The active substances in Sustanon 250 are turned into
female-to-male transsexualtestosterone . Sustanon 250: doses vary from one injection of 1ml every two
weeks to one injection



SUSTANON 250 250MG/ML SOLUTION FOR INJECTION | Drugs

Revised SPC: Sustanon (testosterone) 250, 250mg/ml solution for injection SPC now notes testosterone
should be used with caution in patients with thrombophilia or risk factors for venous thromboembolism,
as there have been studies/reports of thrombotic events even under anticoagulation treatment. 'Weight
increased' has been added as an .



Sustanon '250' - myDr

Medical Information e-mail. aspenmedinfo@professionalinformation. Sustanon 250, 250mg/ml solution
for injection - Patient Information Leaflet (PIL) by Aspen.
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What it looks like. Each pack contains a clear glass ampoule or vial. Sustanon is a clear pale yellow
solution for injection containing the active ingredient testosterone in 4 (250 mg/ml) separate forms. Do
not use this medicine if the glass ampoules or vials are broken or damaged or if the product doesn't look
right.

• https://telegra.ph/Sustanon-250-La-Pharma-02-09
• https://drive.google.com/file/d/1fAykAwX4z7OXojFFKp1U6CFqL-5lphvN/view
• https://groups.google.com/g/35athlete33/c/mAThUQEuolY

https://telegra.ph/Sustanon-250-La-Pharma-02-09
https://drive.google.com/file/d/1fAykAwX4z7OXojFFKp1U6CFqL-5lphvN/view
https://groups.google.com/g/35athlete33/c/mAThUQEuolY
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